
29
28

27
26
25
24

30
31
32
33
34

23

22

15 21
35

16 20 36

17
19

18

1213 14
37

38
414039

World Leader
in Concrete Vibrators

Review 0
HANDLE ASSEMBLY PH

1

2

3

4

5

6

7

8

9

10

11



ARTICLE DESCRIPTION QUANTITY

1 RC6609 AIR FILTER HOUSING 1.0000

2 RC6639 FILTER HOUSING COUPLING WITH CYCLON 1.0000

3 107476 CLOSING CLAMP ASSEMBLY 2.0000

4 102991 BOLT CELOPLAST 3.1×6 CL89Z 6.0000

5 107474 FILTERING ELEMENT WITH OIL 1.0000

6 RC6631 FOAM TOP 1.0000

7 101923 SILICONE CORD BLACK HOLE O2 ‐ Ø1 1.0000

8 RC6617 HANDLE SHOCK ABSORBER 2.0000

9 102458 HEXAGONAL BOLT M10×20 DIN 933 8.8 4.0000

10 102159 GROWER WASHER 10 B DIN 127 4.0000

11 102989 ALLEN BOLT M10×16 DIN 912 8.8 4.0000

12 107341 STICKER 55×40mm 7872 PET SILVER 1.0000

13 102985 ALLEN BOLT M8×20 DIN 7991 10.9 2.0000

14 107492 CLAMP Ø38‐Ø41.5 135011759902 1.0000

15 102331 ALLEN BOLT M 8×15 DIN 912 8.8 4.0000

16 RC6627 WASHER 4.0000

17 RC6603 FILTER SUPPORT 1.0000

18 RC6642 EXIT FILTER ASSEMBLY 1.0000

19 RC6610 FUEL TANK 1.0000

20 107284 STICKER ‐TUMBADO DERECHO‐ 1.0000

21 107361 PLUG FOR TANK 2.7 l. "BLAU" 1.0000

22 102416 HEXAGONAL BOLT M 6×10 DIN 6921 4.0000

23 107094 END CABLE 1.0000

24 107093 CABLE METERS REF.8225A 1.0000

25 107408 VESPA GAS CABLE 1.0000

26 107482 ACCELERATOR MAGURA 0550554 1.0000

27 RC6653 GX100 SPEED CONTROL ASSEMBLY 1.0000

28 107491 CLAMP Ø12.8‐Ø15.0 135010659902 1.0000

29 107481 TAMPING RAMMER TAP 1.0000

30 101922 O‐RING Ø1,5×1 1.0000

31 102110 FLAT WASHER 6 DIN 125 2.0000

32 102318 ALLEN BOLT M 6×25 DIN 912 8.8 2.0000

33 107384 FUEL PIPE 3225‐10052 Ø INT. 8 mm 1.0000



ARTICLE DESCRIPTION QUANTITY

34 102990 ALLEN BOLT M 5×8 DIN 7991 8.8 2.0000

35 107402 STICKER 104 Dba 40×36 1.0000

36 107228 SAFETY STICKER 1.0000

37 RC6602 HANDLE 1.0000

38 RC6613 HALF WHEEL 4.0000

39 102987 BOLT CELOPLAST 4.1×20 CL81H 4.0000

40 RC6626 PLUG 4.0000

41 RC6607 ADMISSION TUBE 1.0000



World Leader
in Concrete Vibrators

Review 0
HEAD ASSEMBLY

5

6
7

8

9

10
11

12
5

4

3

2

7

8

14

15

16

17

1

13

ARTICLE DESCRIPTION QUANTITY PRICE

1 101886 O‐RING 195×3 1.0000 2.21

2 RC6502 COVER HEAD 1.0000 72.29

3 102383 TORN. ALLEN M10×25 DIN7984 8.8 4.0000 0.56

4 RC6506 LOGO ENAR 1.0000 6.88

5 103239 EXTERNAL CIRCLIP E 25 DIN 471 2.0000 0.57

6 101210 BEARING 6305 1.0000 6.79

7 103244 EXTERNAL CIRCLIP E 35 DIN 471 2.0000 0.57

8 101209 BEARING 6207 2.0000 8.96

9 103286 INTERNAL CIRCLIP I 72 DIN 472 1.0000 2.21

10 RC6615 CROWN 57 TEETH 1.0000 90.45

11 RC6505 CONNECTING ROD 1.0000 53.33

12 101259 BEARING 6205 1.0000 4.18

13 RC6601 END CAP 1.0000 195.35

14 RC6507 PACKING GLAND 1.0000 31.58

15 101741 GASKET 42×62×8 D/L 1.0000 11.82

16 101246 BEARING HK 2020 1.0000 5.53

17 RC6641 PINION ASSEMBLY 11 TEETH 1.0000 91.39



ARTICLE DESCRIPTION QUANTITY

1 101886 O‐RING 195×3 1.0000

2 RC6502 COVER HEAD 1.0000

3 102383 TORN. ALLEN M10×25 DIN7984 8.8 4.0000

4 RC6506 LOGO ENAR 1.0000

5 103239 EXTERNAL CIRCLIP E 25 DIN 471 2.0000

6 101210 BEARING 6305 1.0000

7 103244 EXTERNAL CIRCLIP E 35 DIN 471 2.0000

8 101209 BEARING 6207 2.0000

9 103286 INTERNAL CIRCLIP I 72 DIN 472 1.0000

10 RC6615 CROWN 57 TEETH 1.0000

11 RC6505 CONNECTING ROD 1.0000

12 101259 BEARING 6205 1.0000

13 RC6601 END CAP 1.0000

14 RC6507 PACKING GLAND 1.0000

15 101741 GASKET 42×62×8 D/L 1.0000

16 101246 BEARING HK 2020 1.0000

17 RC6641 PINION ASSEMBLY 11 TEETH 1.0000



World Leader
in Concrete Vibrators

Review 0
FOOT ASSEMBLY ﴾2 WEDGE﴿

E

1

2

3

4

5

6

7

6

8

9 10

11

12

13

16

14

15

26

27

15

14

28

29

30

31

9

38

17

37 36 35 34
40

19

25 24 22

21

20

18

32

23

39 33

ARTICLE DESCRIPTION QUANTITY PRICE

1 101869 O‐RING 94,92×2,62 1.0000 2.21

2 RC6624 ALUMINIUM GUIDE CYLINDER 1.0000 165.44

3 102120 FLAT WASHER 10 DIN 125 4.0000 0.57

4 102159 GROWER WASHER 10 B DIN 127 4.0000 0.57

5 102346 TORN. ALLEN M10×45 4.0000 2.21

6 107377 CLAMP S 181/20 W1 2.0000 7.74

7 RC7022 FOLDING RUBBER 1.0000 70.88

8 RC6520 CYLINDER PROTECTOR 1.0000 86.24

9 102333 ALLEN BOLT M 8×25 DIN 912 8.8 12.0000 0.57

10 107043 OIL VISOR M25×1.5 1.0000 9.54

11 RC6521 TEFLON SEGMENT 1.0000 12.64

12 RC6523 BOLT 1.0000 14.06

13 RC6524 SPRING CYLINDER ASSEMBLY 1.0000 201.79

14 RC6529 OUTER SPRING 2.0000 21.82

15 RC6530 INNER SPRING 2.0000 15.20

16 RC6522 PISTON SHAFT 1.0000 86.63

17 RC6525 FOOT HANDLE 1.0000 15.25

18 101798 O‐RING 98×3,5 1.0000 2.21

19 102483 HEXAGON BOLT M12×110 DIN 931 8.8 2.0000 2.21

20 107130 CAP R 1/4 GAS x 16 mm. 1.0000 3.32

21 107131 WASHER COBRE 1.5x13x18 1.0000 2.21

22 RC6555 HANDLE BUSH 2.0000 3.33

23 102473 HEXAGONAL BOLT M12×60 DIN 933 8.8 2.0000 2.21

24 102161 GROWER WASHER 12 B DIN 127 4.0000 0.57

25 102124 FLAT WASHER 12 DIN 125 4.0000 0.57

26 RC6531 SPRING PISTON 1.0000 42.66

27 102238 SAFETY NUT M22×1,5 1.0000 2.21

28 RC6528 PAPER SEAL 1.0000 2.21

29 RC6527 SPRING COVER PLATE 1.0000 6.83

30 107225 STICKER PRECAUTION SPRINGS 1.0000 3.33

31 102158 GROWER WASHER 8 B DIN 127 6.0000 0.57

32 RC6614 FOOT CHOCK 2.0000 3.33

34 102391 ALLEN BOLT M 6×30 DIN 7991 8.8 3.0000 0.57

35 RC6557 PLASTIC FOOT 1.0000 59.59

36 102206 HEXAGONAL NUT M 6 DIN 934 8,8 6.0000 0.57

37 102398 ALLEN BOLT M6x35 DIN 7991 8.8 3.0000 0.56

38 RC6558 FOOT PLATE 1.0000 65.63

39 RC6559 FOOT CONE RAMMER 4.0000 5.47

40 RC6561 RUBBER FOOT ASSEMBLY 1.0000 159.46



ARTICLE DESCRIPTION QUANTITY

1 101869 O‐RING 94,92×2,62 1.0000

2 RC6624 ALUMINIUM GUIDE CYLINDER 1.0000

3 102120 FLAT WASHER 10 DIN 125 4.0000

4 102159 GROWER WASHER 10 B DIN 127 4.0000

5 102346 TORN. ALLEN M10×45 4.0000

6 107377 CLAMP S 181/20 W1 2.0000

7 RC7022 FOLDING RUBBER 1.0000

8 RC6520 CYLINDER PROTECTOR 1.0000

9 102333 ALLEN BOLT M 8×25 DIN 912 8.8 12.0000

10 107043 OIL VISOR M25×1.5 1.0000

11 RC6521 TEFLON SEGMENT 1.0000

12 RC6523 BOLT 1.0000

13 RC6524 SPRING CYLINDER ASSEMBLY 1.0000

14 RC6529 OUTER SPRING 2.0000

15 RC6530 INNER SPRING 2.0000

16 RC6522 PISTON SHAFT 1.0000

17 RC6525 FOOT HANDLE 1.0000

18 101798 O‐RING 98×3,5 1.0000

19 102483 HEXAGON BOLT M12×110 DIN 931 8.8 2.0000

20 107130 CAP R 1/4 GAS x 16 mm. 1.0000

21 107131 WASHER COBRE 1.5x13x18 1.0000

22 RC6555 HANDLE BUSH 2.0000

23 102473 HEXAGONAL BOLT M12×60 DIN 933 8.8 2.0000

24 102161 GROWER WASHER 12 B DIN 127 4.0000

25 102124 FLAT WASHER 12 DIN 125 4.0000

26 RC6531 SPRING PISTON 1.0000

27 102238 SAFETY NUT M22×1,5 1.0000

28 RC6528 PAPER SEAL 1.0000

29 RC6527 SPRING COVER PLATE 1.0000

30 107225 STICKER PRECAUTION SPRINGS 1.0000

31 102158 GROWER WASHER 8 B DIN 127 6.0000

32 RC6614 FOOT CHOCK 2.0000

34 102391 ALLEN BOLT M 6×30 DIN 7991 8.8 3.0000



ARTICLE DESCRIPTION QUANTITY

35 RC6557 PLASTIC FOOT 1.0000

36 102206 HEXAGONAL NUT M 6 DIN 934 8,8 6.0000

37 102398 ALLEN BOLT M6x35 DIN 7991 8.8 3.0000

38 RC6558 FOOT PLATE 1.0000

39 RC6559 FOOT CONE RAMMER 4.0000

40 RC6561 RUBBER FOOT ASSEMBLY 1.0000



World Leader
in Concrete Vibrators

Review 0
GX100 / GXR120 ASSEMBLY

1 2 4 5 8 6
9

12

13

14

15

11

2

16

2223242526

3

272831 2930

20

21

19 18 17

10

6 7

ARTICLE DESCRIPTION QUANTITY PRICE

1 RC6623 RIGHT PROTECTION ZX. 1.0000 23.49

2 102334 ALLEN BOLT M 8×30 DIN 912 8.8 2.0000 0.57

3 102200 HEXAGONAL NUT M10 DIN 6923 4.0000 0.57

4 104397 HONDA MOTOR GXR120RT KR EE 1.0000 776.36

5 107184 FUEL PIPE 4,5 ‐ 5 mm DIN 73379 1.0000 19.94

6 107385 CLAMP RSGU 1 10/15 W1 2.0000 2.21

7 102416 HEXAGONAL BOLT M 6×10 DIN 6921 1.0000 0.55

8 107224 PETROL TUBE FILTER 00000151. 1.0000 4.49

9 RC6619 CARBURATOR PLATE 1.0000 2.21

10 RC6632 CARBURATOR PLATE GX100 ER12 1.0000 2.21

11 107492 CLAMP Ø38‐Ø41.5 135011759902 1.0000 2.21

12 RC6608 ADMISSION NOZZLE 1.0000 17.74

13 102106 FLAT WASHER 5 DIN 125 2.0000 0.57

14 102397 ALLEN BOLT M 5×120 DIN 912 8.8 2.0000 2.21

15 RC6622 LEFT PROTECTION ZX 1.0000 28.74

16 102318 ALLEN BOLT M 6×25 DIN 912 8.8 1.0000 0.57

17 RC6552 LONG FILTER CASE 1.0000 2.21

18 107371 CLAMP RSGU 1 6/15 W1 1.0000 2.21

19 102157 GROWER WASHER 6 B DIN 127 1.0000 0.57

20 102206 HEXAGONAL NUT M 6 DIN 934 8,8 1.0000 0.57

21 103829 CABLE END SLEEVE w/o INS. 2,5x7 1.0000 0.57

22 107408 VESPA GAS CABLE 1.0000 2.21

23 107093 CABLE METERS REF.8225A 1.0000 2.21

24 102448 HEXAGONAL BOLT M 8×40 DIN 933 8.8 4.0000 0.57

25 102158 GROWER WASHER 8 B DIN 127 6.0000 0.57

26 RC6637 WEDGE ER12 2.0000 4.43

27 RC6518 MEAL SHEET IN THE GX10 ONLY 2.0000 4.43

28 107273 CLUTCH AGUSS 080‐1162 1.0000 112.35

29 107030 KEY 4x5 DIN 6888 1.0000 1.76

30 102219 HEXAGONAL NUT M12×125 DIN 934 8.8 1.0000 0.57

31 103129 ALLEN LONG BOLT M10×60 913 12.9 4.0000 2.21



ARTICLE DESCRIPTION QUANTITY

1 RC6623 RIGHT PROTECTION ZX. 1.0000

2 102334 ALLEN BOLT M 8×30 DIN 912 8.8 2.0000

3 102200 HEXAGONAL NUT M10 DIN 6923 4.0000

4 104397 HONDA MOTOR GXR120RT KR EE 1.0000

5 107184 FUEL PIPE 4,5 ‐ 5 mm DIN 73379 1.0000

6 107385 CLAMP RSGU 1 10/15 W1 2.0000

7 102416 HEXAGONAL BOLT M 6×10 DIN 6921 1.0000

8 107224 PETROL TUBE FILTER 00000151. 1.0000

9 RC6619 CARBURATOR PLATE 1.0000

10 RC6632 CARBURATOR PLATE GX100 ER12 1.0000

11 107492 CLAMP Ø38‐Ø41.5 135011759902 1.0000

12 RC6608 ADMISSION NOZZLE 1.0000

13 102106 FLAT WASHER 5 DIN 125 2.0000

14 102397 ALLEN BOLT M 5×120 DIN 912 8.8 2.0000

15 RC6622 LEFT PROTECTION ZX 1.0000

16 102318 ALLEN BOLT M 6×25 DIN 912 8.8 1.0000

17 RC6552 LONG FILTER CASE 1.0000

18 107371 CLAMP RSGU 1 6/15 W1 1.0000

19 102157 GROWER WASHER 6 B DIN 127 1.0000

20 102206 HEXAGONAL NUT M 6 DIN 934 8,8 1.0000

21 103829 CABLE END SLEEVE w/o INS. 2,5x7 1.0000

22 107408 VESPA GAS CABLE 1.0000

23 107093 CABLE METERS REF.8225A 1.0000

24 102448 HEXAGONAL BOLT M 8×40 DIN 933 8.8 4.0000

25 102158 GROWER WASHER 8 B DIN 127 6.0000

26 RC6637 WEDGE ER12 2.0000

27 RC6518 MEAL SHEET IN THE GX10 ONLY 2.0000

28 107273 CLUTCH AGUSS 080‐1162 1.0000

29 107030 KEY 4x5 DIN 6888 1.0000

30 102219 HEXAGONAL NUT M12×125 DIN 934 8.8 1.0000

31 103129 ALLEN LONG BOLT M10×60 913 12.9 4.0000


	1

